Micuican PneumaTic TooL, INc.

MP-6201K-DD ceit sancer kit

11102015Rev2HMB | NP

6850 Middlebelt Rd. ¢ Romulus, Ml 48174 e 1-800-521-8104 e Ph: (313) 933-5890 e Fax: (313) 933-0440
www.michiganpneumatic.com e e-mail: mpt@michiganpneumatic.com




Micuican PneumaTic TooL, INc.

MP-6201K-DD ceit sancer kit

Index Part No. Description Qty. Index Part No. Description Qty.
1 62001 Housing 1 42 40337 Spring Pin (3 x 18L) 1
2 6T-620030 | Screw (M4 x 25L) 1 43 6T-620143 | Platen Pads 2
3 6T-620003 | A Inlet 1 44 6T-620144 | Plug 1
4 6T-620004 Throttle Lever 1 45 6U-620143 Platen Pads 2
5 62005 Valve Stem 1 46 6T-620140 Dust Cover 1
6 62006 Valve 1 47 6T-620146 Screw Thread Inserts (#8-32UNCx1D) 1
7 30107 O-Ring 3.8 x 1.9) 1 49 | 6W-620143 | Platen Pads 2
8 62008 Spring 1 50 6T-620141 Contact Arm (20mm) 1
9 62009 O-Ring (14.5 x 1.5) 1 51 6U-620141 Contact Arm (13mm) 1
10 32010 Spacer 1 52 6V-620141 Contact Arm (10mm) 1
11 32011 Retaining Ring (RTW-18) 1 53 6W-620141 Contact Arm (10mm) 1
12 32012 Spacer 1 54 6X-620141 Contact Arm (6mm) 1
13 4034312 | Screw (M5 x 160) 1 55 | 6T-620134-0002S | Idle Pulley (20mm) 1
14 62014 Rear End Plate 1 56 6U-620134- Idle Pulley (13mm) 1
15 67320115 | Rotor 1 00028
P 52016 Fotor Biads n 57 | 6V-620134-0002S | Idle Pulley (10mm) 1
= 57520107 TSorow p 5 | 6W-620134- |idie Puley (10mm) 1
18 62018 Cylinder 1 59 | 6X-620134-0002S | Idle Pulley (6mm) 1
19 62019 Front End Plate 1 80 70125 Pin (4 x 19.81) 1
20 51220 Ball Bearing (600022) 1 61 | PN03001708 |Pin B x17.80 p
21 62021 Cap 1 62 | PN03001208 |Pin (3 x 12.8L) 2
22 61-620122 | Drive Wheel 1 63 | PN03000708 | Pin (3 x 7.8L) 1
23 61-620123 | Nut 1 64 67-620102 | Guard Body 1
25 61-620125 | Hex Nut (M5 x 0.8P) 1 65 062322 Ball Bearing (62322) 7
26 61-620052 | Grip 1 66 6X-620143 | Platen Pads 2
27 | 61620127 | Guide Post ! 67 | 61-620147 | Screw Thread Inserts (#8-32UNCx2D) | 5
28 61620128 | Support Rod 1 68 10014 Hex. Key Wrench (4mm) 1
29 6T-620129 Screw (M4 x 16L) 1 69 40130 O-Ring (8.8 x 1.7) 1
80 61620130 | Spring L 70 6T-620007 | Screw 1
£l 67620131 | Tension Arm 1 71 | PN02001308 |Pin(2x 13.8) 1
32 | 6T-620132-0018S | Handle 1 — 67620052 | Screw (4 x 81) >
33 30120 Ball Bearing (60822) 1 =3 20147 Spring Washor (V) >
34 6T-620145 Screw Thread Inserts (M5 x 0.8 x 1D) 1 74 6T-620034 Nut (M4) 1
35 | 66-6133C23 | Exhaust Shaft 1 - 67620051 |Lover Support ]
36 61620136 | Spring 1 76 | OR02607108 | O-Ring (26.7 x 1.78) 1
37 | 61620137 |Guard ! 77 82209 O-Ring (14 x 1) 1
38 61038 Ball Bearing (68422) 2 = =6010 O-Ring 6.8 X 1.9] 3
39 | 6T-620139-0018S | Knob 1 o T 666133C25 T Muffier ]
40 51540-228 | Safety Bar L 80 | 66-6133C24 | Exhaust Sleeve (26.7 x 1.78) 1
41 5154112 | Spring 1

11102015Rev2HMB | NP

6850 Middlebelt Rd. ¢ Romulus, Ml 48174 e 1-800-521-8104 e Ph: (313) 933-5890 e Fax: (313) 933-0440
www.michiganpneumatic.com e e-mail: mpt@michiganpneumatic.com




